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The report is responsible for the provided sample only.
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The pattern and characters of "PONY™ aml "l?'ﬂ 2" used in this report are protected by the II"ldLm'lﬂ( law of the People's Republic of

China.Any unauthorized usage, counterfeit, forgery and alteration of trademarks of "PONY" and "i{{ /" are the violations of the law. The
PONY has the right to pursueall legal liabilities of the subject of the delict.
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The applicant aha[l provide accurately and truly the sample and the deseription of the sample, shall guarantee the declared sample’s name
to match with the sample and transport of goods. Otherwise PONY will not bear any relevant responsibility.
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This report shall become cﬂcc!ivc as soon as it reviewed by the checker and signed by the approver and stamped.
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If the applicant has any objection about the results of the report, shall provide a written re-test application and simutenously attach the
original report and pay the retest fees in advance within fificen days since the approval date of the report.
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Tests that can not be repeated and tested shall not be perform the retest, the ;:ppl' ;andon the right of any objection.

~1

R ;;‘:L;;, Bk, EM. B, B, REREEIEGIE (£
53¢ B2 it AP R AN AR IE, /
th rcpurl is invalid in case OfI"LLdl transfer, embezzlement. impost

“i%&&ﬁ%ﬁﬁ‘iﬁﬁ

-prnducing except in full,

o0

ABERHERCRLETALN

”
The certificate/report takes no account of the differences of countries agy

AR g ey B4 XL G fhdp it A —5. FRGPEH T R, W _ - :
The transport means of goods should be as the same as that declared in the réfRegias : erent transport means of goods the
results may be different, -

i

FE————————————————————— e T D P T R R L L e
e L L L e T T e P T L] . »

AT o

(1) %52 —a;

() Mk TR, KRB R PONT" 5 RIS, HH AR F ML, WLME LA
TS

p
(3) MEARAFHBREANTF BN AL “PONY R, AHARENFESABETHFIRELELKRA

u

FEH—H oA TALCHNARSE. RESAFENARRTNHATEIHSTELR

xlER 55 Pk
400-819-5688

2. (027)85446975 F:(0991)6684186 ¥ :(0351)7

: (027)82318175 £ (0311)R5376660

9)R96087853 :(020)8922431¢(

1187219096

1 (N27)85446975 it

(0
(05

-
57

£ (0431)80529700 1(0592)5568048

1137895509

21)37895599

(0532)88706866 :{022)23607888 +(0851)R83221000

0332887068606 022)23607888 H{0371)69350670

35) 260530909 (D28)B7702708

= (07533)26050909

H{0771)3518818




PONY

Pony

Testing International Group

=

MPIVBORK978147U5 551 5, 3% 18 7 (Page 1 of 18)

[ . FEfhdiiA Sample Description

mmumnaa- SEHRARSS

i 2255

Sample name

3V #ERA1T Lt 3V Lithium
Manganese Button Battery

¢ Ol e L
e CR2016

Sample model
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% ¥ Name
Dongguan Artisan Energy New Energy Technology Co.,Ltd
["HRE RN RIUBLRYUR 5% 280 STEERIE A #5 2 S1& 202 = Room
Hihik Address | 202, Building 2. Building A, Hengju Science Park. No.280, Dongkeng Science
4 = : Provi
and Technology Road. Dongkeng Town, Dongguan City. Guangdong Province
Manufacturer 53 >
Hi1F Tel. 0769-83383832
i % E-mail | Jiangnl168@163.com
ik Website | ---
TR Wi
B 3V ST 75mAh
Nominal voltage | Rated capacity
- | B REE B IR
75 B | o
= Maximum continuous | ---
Charge current
charge current
FeH PR i R 7o HL AR Ik B
Limited charge voltage End charge current |
b e ck=g N o N Gk
Discharge Cut-off 2.0V Maximum discharge | ImA
voltage current
S EE G
ey 0.2mA e 1.68¢
Discharge current Mass
LA A T REETIT R HTRE AR H R A F
Manufacturer of cell Dongguan Artisan Energy New Energy Tech
B O S EERRUS) 7 7 N
CR2016 S
Cell model Cell nu béi
i A B B - i R i
Cell nominal voltage : Cell rat&fchpacny y.
FFEHE == % I
=iy 2021-09-09 TR 1@“;‘;&
Entrust date Finished da

-ﬁ.’r. -

v WERAE Test Standard
«ii*u-uﬂlh‘x%ﬂ;%ﬁﬁ » BLEBITRENIS 383 EY
Manual of Tests and Criteria (ST/SG/AC.10/11/Rev.7 Part I sub-section 38.3)
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MRTEH Item WA A 2R 5 Sample Number #51£ Conclusion

T.1 @FEELE  Altitude simulation T PASS
T.2 ##FERSE  Thermal test iEid PASS
T.3 4% Vibration N1-N20 i#id PASS
T.4 #dF  Shock IEiE PASS
T.5 #5588  External short circuit BT PASS
T.6 # Crush N21~N30 i#id PASS

T.7 ifBEFAE  Overcharge .- A iER Not applicable
T.8 #&F|i#  Forced discharge N31~N40 i#Eid  PASS

sub-section 38.3.

1% B Notes
NI1~N10; N21~N25

NI1I~N20: N26~N40

E20 pEE wm
Tested by: Checker by:

%5 %2 B3 Issue date  2021-10-09
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Pony Testing Intemational Group

www.ponvicest.com
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ZPR, ZEATE GREMFHETFM) (ST/SG/AC.10/11/Rev.T), 55 111 #5r 383 EFER,
The Samples has passed the test items of Manual of Tests and Criteria (ST/SG/AC.10/11/Rev.7), Part 111

Approver by:

‘A/\b%{/[fﬁ

2 M

&7



il

2

[Tt

i

[ITTIHm

0

Il

PI'Z'IN“_\’v

Pony Testing International Group

i Photo of The Sample
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V. MK 7A{# Test Method

Tests T.1 to T.5 shall be conducted in sequence on the same cell or battery. Tests T.6 and T.8 shall be
conducted using not otherwise tested cells or batteries. Test T.7 may be conducted using undamaged batteries
previously used in tests T.1 to T.5 for purposes of testing on cycled batteries.

/NI o i B Y 4 A I AT G T B TS R3E T.6 N T.8 RIfd AR 5 Ah B8 it (1 Fit bk el it
R T.7 ATLAMERESARE T.1 2 T.5 FEHE AR BUR f b 4T, HERR S R ile gy sl 4.

In order to quantify the mass loss. the following procedure is provided:
i R K R AU
Mass loss AR K (%)=(M;—M)/M,;x100
Where M, is the mass before the test and M, is the mass after the test. When mass loss does not exceed the values

in Table below. it shall be considered as “no mass loss™.

K M, RRBITNRE, M, BREENRE. RS FEE FRFFISE, RIS

Mass M of cell or battery Mass loss limit

B it ol B 4 5 M iR R RS
M<lg 0.5%
lgsSM<T75g 0.2%
M>75¢g 0.1%

T.1 Altitude simulation & #540

Test cells and batteries shall be stored at a pressure of 11.6kPa or less for at least six hours at ambient
temperature (20C=5C).

Cells and batteries meet this requirement if there is no leakage, no venting, no disassembly, no rupture and no

i 46 e vt A B AR R 7R TR DS TR T 11.6 TIRIMEERAE (20Cx5°C) gi:;zng:f .

gk TSR, EHER. BRE. CHAEFELREAX, :Fﬁ@"]‘n%ﬁ?l gl 4 : _
(I FT B HE AN DT HAE AT IX — RIS AT HUR ) 90%. H R BRI ERAER T 58 ﬁ—wxﬁihﬂmlug
Histh 4.
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T.2 Thermal test i FE {5

Test cells and batteries are to be stored for at least six hours at a test temperature equal to 72°Cx 2°C,
followed by storage for at least six hours at a test temperature equal to - 40°C= 2°C. The maximum time interval
between test temperature extremes is 30 minutes. This procedure is to be repeated until 10 total cycles are
complete. after which all test cells and batteries are to be stored for 24 hours at ambient temperature (20°C= 5C).
For large cells and batteries the duration of exposure to the test temperature extremes should be at least 12 hours.

Cells and batteries meet this requirement if there is no leakage. no venting. no disassembly, no rupture and no
fire and if the open circuit voltage of each test cell or battery after testing is not less than 90% of its voltage
immediately prior to this procedure. The requirement relating to voltage is not applicable to test cells and batteries
at fully discharged states.

RSB AERANEERBEREST 2C2CHEN FTHRRED 6 i, BHEEARBREEST
-40°C=2'C 5k FAEMED 6 /Mot . PSP R GiR A 2 (8] # Sk X (8] 18] B8 0 30 2r#h. SREFF BEEAT,
FETERR 10 IR, BT RS i A i AL ZERRBERAE (20C+5C) FFRR 24 AR, X FRE A
i, BT TR R R (] AR 12 M

ERem B MA TSR, THS. BRE, THEMEEK HFES RS EtsabAEREE
BT 86 B T AS AN F HLAE HEAT X — RS AT R TE Y 90%. 5 S5 HLE B RANGE A T 58 S e R A A i 58 R i A0
Fi e .

T.3 Vibration #3)
Cells and batteries are firmly secured to the platform of the vibration machine without distorting the cells in

‘-,.-. A

12 times for a total of 3 hours for each of three mutually perpendicular mounting positions/of Ihe cell. Bne_n}f tfrg‘j‘

e L foea

directions of vibration must be perpendicular to the terminal face. & :
The logarithmic frequency sweep shall differ for cells and batteries with a gross mass Et\wt»more than 12k0

o

(cells and small batteries), and for batteries with a gross mass of more than 12kg (large banerlﬁ% '_-’-i"' i
8HZY "'

For cells and small batteries: from 7Hz a peak acceleration of g, is maintained until |

=y

amplitude is then maintained at 0.8mm (l.6mm total excursion) and the frequency increased until a_peak
acceleration of 8g, occurs (approximately 50Hz). A peak acceleration of 8g, is then maintained until the
frequency is increased to 200Hz.

For large batteries: from 7Hz to a peak acceleration of lg, is maintained until 18Hz is reached. The
amplitude is then maintained at 0.8mm (1.6mm total excursion) and the frequency increased until a peak
acceleration of 2g, occurs (approximately 25Hz). A peak acceleration of 2g, is then maintained until the

frequency is increased to 200Hz.

5; AL EARBARS THE 16, 2615

.-‘.: -!g(‘n'_ 2 ::'-._'. "g
N\v RERGTAS  BERGESS
No. MPIVBORK978147U5 % 5 7, 3L 18 T{ (Page 5 of 18)

<

et

L 3

£

N iy



v EREG pRa
P N\ KEOANTEY SEREESS
No. MPIVBORK978147U5 %5 6 7T, 3% 18 Il (Page 6 of 18)

Pony Testing International Group

Cells and batteries meet this requirement if there is no leakage, no venting, no disassembly. no rupture and
no fire during the test and after the test and if the open circuit voltage of each test cell or battery after testing in its
perpendicular mounting position is not less than 90% of its voltage immediately prior to this procedure. The
requirement relating to voltage is not applicable to test cells and batteries at fully discharged states.

B A A B E TIREILVE &, EREEMA AR, iR T e RIRE) . R IELH

%, RPEERIIERAE 7 2GR 200 Ak A, BEIF 7 4, BEREN 15 2. X —iRSNEEIN =41
#Elﬁﬁﬁfj M A - M E R T 12 0, BN 3 et g —/NREN Ty Rl A S S SR T T L

e FEIR A, MAREARL 12 Trrmibfamd (amfhEamg), fixd 12 TekE
Fog st (Rl AR,

e AN A A 7 BR2ETTRR, GRSF 1 if}i&kﬂﬁza: H B RIAT] 18 #2. SBERIRIER
FFTE 0.8 %K (BB 1.6 XK), FHHMSiE I imﬁfﬁ:kru 35,,1 (FELI A 50 #25). HRORImIE
FEARTFFTE 8g, ELEHIZIINF 200 7K.

FATIEA: M 7 HETTE, B 1o OEKMEE, HEIHRET 18 #E. RERKIRERFE
0.8 X (BB 1.6 26), MR E B EANEFIAR 2g, (FAZRLYHA 25 #25) . BRAINZEERSR
1€ 2g, H RS2 INF] 200 774

R b A AR P RLRI B B . EHER. MR, ERRATRK, I HEA R AR
Bt 2 7E 3 = AN B AR O 1 b R T 8 A T B B EE AN/ T AT IX — RIS AT FR IR AY 90%. H KL
AERTEM T2 B REMRE A it A s

T.4 Shock il
Test cells and batteries shall be secured to the testing machine by means of a rigid mount which will support
all mounting surfaces of each test battery.
Each cell shall be subjected to a half-sine shock of peak acceleration of 150g, and p $ €
eration:

milliseconds. Alternatively, large cells may be subjected to a half-sine shock of peak a

pulse duration of 11 milliseconds. ! " \
Each battery shall be sub_lected to a half-sine shock of peak acceleration depending éﬁ E’ha mass Q‘ Ll}e‘(

.....

below are provided to calculate the appropriate minimum peak accelerations. \%\ ST
REE FE A L AR RS R R B R Bede B L, SCOREER ARG L*ﬂi‘l’m@ﬁ %@
TSN AL U N RE 150gn ﬂ”ihf‘l'?"ffi—ﬂ‘ﬂﬂ]fi SERDI R IE ity e
22 Z RN L 50gn FRKFREEEN 8] 11 R AY3: IER B -
A~ I 4R SR IESZ B ph il Y R IR BE S /i FEARBR T 20T 5. X /B o i 2 Ay kv e 5 1)
RLy 6 %8p, XiT KR il 4l ARk e FFGEm I NA 11 2280
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Battery Minimum peak acceleration Pulse duration
HijlZH e /N AR It ok P kI (1]

150g, or result of formula

150g, QAR L

Smal_l batlt'e 1:i.es Acceleration MR (g,)= ][ IOOSQQ_“J 6ms
NI ES i 2H \'\ mass / G *
Whichever is smaller
i ELME
50g,, or result of formula
50g, R AN AR
L;z%;_ g;i; :ES Acceleration JIEE (g,)= \/Lmas:iofo){v)ﬁﬂ.u j 1 1ms
Whichever is smaller
B /ME

* Mass is expressed in kilograms /i & 867 B T- 51157
Each cell or battery shall be subjected to three shocks in the positive direction and to three shocks in the
negative direction in each of three mutually perpendicular mounting positions of the cell or battery for a total of

18 shocks.
Cells and batteries meet this requirement if there is no leakage, no venting. no disassembly. no rupmre and no

it (3Ja!tiaf‘; o

afn(!t to-test’ O'é‘igl

at fully discharged states.
FABMREMAFTE=ATHEENZET NHETRLZ=
i, BILZZ 18 Kb
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T.5 External short circuit #h4i5HE%

The cell or battery to be tested shall be heated for a period of time necessary to reach a homogeneous
stabilized temperature of 57°C 24'C. measured on the external case. This period of time depends on the size and
design of the cell or battery and should be assessed and documented. If this assessment is not feasible, the
exposure time shall be at least 6 hours for small cells and small batteries, and 12 hours for large cells and large
batteries. Then the cell or battery at 57°C £4°C shall be subjected to one short circuit condition with a total
external resistance of less than 0.1 ohm. This short circuit condition is continued for at least one hour after the cell
or battery external case temperature has returned to 57°C =4°C, or in the case of the large batteries, has decreased
by half of the maximum temperature increase observed during the test and remains below that value. The short
circuit and cooling down phases shall be conducted at least at ambient temperature.

Cells and batteries meet this requirement if their external temperature does not exceed 170°C and there is no
disassembly, no rupture and no fire during the test and within six hours after the test.

A5 TR A e B H T AR RN — B BT (8], AMA SRR AR BRI SRR /Y 57°C L4 CHIRE,
REXT AR AE R AT IR EANC R REFFERA AT, TR i /A s b Z D7 5724°CH
HHE TR 6 /BT, WT KR st f R R s A 2 AT 57°C 24 CRIFREE FAFAL 12 /0BT . A5, Mtk
MWETE 57°C L4 CRMBEH, MEZ—NIMNER AT 0.1 B REH R 5:'_""%51‘1*&4}"{%‘7&@%&5?}2
HitESN R RS 57°C L4 CREEE D | DB, BT R it H AN IR AL RRIEIA RIS T B i
HRFEN AT, FRFETEE. TERANEENBORARMREELHMATHAERE.

2 s el T S L SNSRI E AR 170°C, 3 HAERBI I iR E 6 /NN P ERR6 . .

T.6 Crush #fl&
Crush (applicable to prismatic, pouch. coin/button cells and cylindrical cells less than 18 mm in diameter)

A cell or component cell is to be crushed between two flat surf;

}l.l

speed of approximately 1.5 cm/s at the first point of contact. The cr §hm& is fo be i:ent;@'n

three options below is reached. ,r 3
(a) The applied force reaches 13 kN £ 0.78 kN: E
(b) The voltage of the cell drops by at least 100 mV; or \‘
(¢) The cell is deformed by 50% or more of its original thickr&s_.

by at least 50% of its original thickness, the pressure shall be released.

ARBBEITUR 16, 2638

FERBESS

g
PONY i
No. MPIVBORK978147U5 %5 8 71, 3% 18 T (Page 8 of 18)

Pony Testing International Group

ne s saram

e



PONY # 2 & X

fotline 400-819-3688 www.ponytest.com

A. \v LA TR
I o I ‘ No. MPIVBORK978147U5 459 71, %18 il (Page 9 of 18)

Pony Testing International Group

A prismatic or pouch cell shall be crushed by applying the force to the widest side. A button/coin cell shall be
crushed by applying the force on its flat surfaces. For cylindrical cells. the crush force shall be applied
perpendicular to the longitudinal axis.

Each test cell or component cell is to be subjected to one crush only. The test sample shall be observed for a
further 6 h. The test shall be conducted using test cells or component cells that have not previously been subjected
to other tests.

Cells and component cells meet this requirement if their external temperature does not exceed 170 °C and

there is no disassembly and no fire during the test and within six hours after this test.

e GERFHER. 83, Eh/amaimfeEs s T 18 ERA PR i)

¥ e B RERA THE 2B E, FEAEZHMA, EE A LMEERAN 1S
FERAY . BEFFEHET, HBBIUTE/ERZ—:

(a) HEINAI I EER) 13 T4+ 0.78 T4

(b) HVRAEETFREED 100 2K K

(c) HHMARTIE R 1A E AL 1) 50%BR LA L.

—BIRBfOCE . BET® 100 ZRBEL, siEnBHEDCKFEEER 50%, BAERES.
B Bl A e N M R B A — T i . 01500/ o R e b o ML P IR R T A o [BR)e F F s o2 WA 5 N e 2
B Rl .

SRR R T R i R — IR RS . RN Gk ZE 6 /et . R38R (8 A 2 U AR e AR
38 iy e 3t 5 T 4 e IR AT .

TRk b IS A AR R AT 170C, I HAEREE B RIREIE 6 M R EEE. TR,

T.7 Overcharge iTRE7E
The charge current shall be twice the manufacturer’s recommended maximumg'cc
The minimum voltage of the test shall be as follows: i
(a) When the manufacturer’s recommended charge voltage is not more than 18V

test shall be the lesser of two times the maximum charge voltage of the battery or 22V, \

shall be 1.2 times the maximum charge voltage.
Tests are to be conducted at ambient temperature: the duration of the test shall be 24 hours.
Rechargeable batteries meet this requirement if there is no disassembly and no fire during the test and within

seven days after the test.
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75 H FL 0 AR i e LA A R A 7 A P A . IRBR BN R I T

(a) FLEFRIMA B BIERKT 18 (A, RISAYHRL/ i HE N 2 i it 41 B R 78 o8 B8 R A P firal 22 R
& PN

(b) HETEI AT B E AT 18 REF, K& /)y Ha He S A ds ok Fe FE BB R Y 1.2 %

RGN fE PR E Tk AT, AT RIS A0ET (IR A 24 /DR,

3k 7 B i AHZE R I R P RS S 7 RN EREE, LK.

T.8 Forced discharge &

Each cell shall be forced discharged at ambient temperature by connecting it in series with a 12V D.C. power
supply at an initial current equal to the maximum discharge current specified by the manufacturer.
The specified discharge current is to be obtained by connecting a resistive load of the appropriate size and rating
in series with the test cell. Each cell shall be forced discharged for a time interval (in hours) equal to its rated
capacity divided by the initial test current (in ampere).

Primary or rechargeable cells meet this requirement if there is no disassembly

within seven days after the test.
FHABBNEREEFETS 12 KERERREBEARGERS T
T 5 e '
S IE 24 /R (B Y B S e R Ie s b R G, ST AR E Y (&
KR MDD RS TETEARBRUMGREEA ().  LE

TR B et 7 o s M AR IR BRI B P ARG 7 RATERR IR, Tl )’v\&%ﬁu e
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VI. #i#ER Test Procedure

NI~N20

v

T.1 BB
Altitude simulation

v

T.2 BRI
Thermal test

v

T.3 #RE)
Vibration

Pretreatment
v
. v
N21~N30 N31~N40
V A 4
T.6 HflE T.8 &
Crush Forced discharge

v

T4 ik
Shock

v

T.5 AR

External short circuit
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VI, #3815 % Test Apparatus

IE-1182
[E-0434
IE-0090
[E-0824
IE-0259
[E-0219
IE-0503
IE-0664
1E-0281
[E-0185
IE-0568
IE-0198
1E-0544
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T
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HakEd ok gt o))
B RER(EAR)
Z Dine g /Gt
B it ER RS AL
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High precision battery test system
Vacuum drying oven

Multimeter

Tableland air pressure gauge

Electronic balance

Rapid temperature change test chamber
Electric vibration test system

Pneumatic vertical impact t

Battery crush tes!mﬂ. machme 4

' el

High speed proorammaQ‘epowcr suppiye
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Pony Testing International Group

VIl. JHAZE#E Test Data
T.1 EfEHEL  Altitude simulation

BRG] s HEitss, HA, #

o ﬁijre-test = d:rAﬁer test FESH | BESH R, WEFEAEK

No. i 51 B i MR Mass loss | Voltage Whether leakage,
Mass Voltage Mass Voltage (%) loss (%) | venting. disassembly,
(g) (V) (2) V) rupture, fire (Yes/No)

N1 1.714 3.307 1.714 3.307 0.000 0.000 & (No)

N2 1.699 3.304 1.699 3.304 0.000 0.000 & (No)

N3 1.733 3.306 1.733 3.309 0.000 -0.091 7 (No)

N4 1.673 3.309 1.673 3.309 0.000 0.000 7 (No)

N3 1.681 3.309 1.681 3.310 0.000 -0.030 7t (No)

N6 1.671 3.303 1.671 3.304 0.000 -0.030 & (No)

N7 1.674 3.301 1.673 3.301 0.060 0.000 & (No)

N8 1.679 3.304 1.679 3.306 0.000 -0.061 & (No)

N9 1.703 3.296 1.703 3298 | 0.000 -0.061 . (No)

N10 1741 3.303 1.711 3.304 ! 0.000 -0.030 £ (No)

NIl | 1.716 1.716 = | pooD % (No)

NI2 1.714 --- 1.714 --- 0.000 --- J& (No)

NI13 1.692 --- 1.692 --- 0.000 --- gt (No)

NI14 1.708 --- 1.708 - 0.000

N15 1.685 --- 1.685 --- 0.000

N16 1.680 --- 1.680 -- 0.000

NI17 1.676 --- 1.676 --- 0.000

NIS8 1.692 --- 1.692 — 0.000

N10 1.701 -—- 1.701 - 0.000

N20 1.682 --- 1.682 --- 0.000

PONY # & # i
Pony Testing Intemational Group
CHotlin

L ¢ 400-819-5688 wWww.ponvicst.com
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Pony Testing International Group

T.2 RAEiREE  Thermal test

SR Wik R Hitss, #S, #

e Pre-test Aftertest | FiETH BETIR | BERAEX

o ikt iR i it LI Mass loss | Voltage Whether leakage.
Mass Voltage Mass Voltage (%) loss (%) | venting, disassembly,
(g) (V) () (V) rupture, fire (Yes/No)

N1 1.714 3.307 1.713 3.309 0.058 -0.060 7t (No)

N2 1.699 3.304 1.697 3.307 0.118 -0.091 & (No)

N3 1.733 3.309 1.731 3.312 0.115 -0.091 & (No)

N4 1.673 3.309 1.670 3.313 0.179 -0.121 J (No)

N5 1.681 3.310 1.679 3.311 0.119 -0.030 & (No)

N6 1.671 3.304 1.670 3.309 0.060 -0.151 7 (No)

N7 1.673 3.301 1.671 3.309 0.120 -0.242 . (No)

NS§ 1.679 3.308 1677 3.307 0.119 -0.030 7 (No)

N9 1.703 3.298 1.703 3.301 0.000 -0.091 . (No)

N10 174 3.304 1.709 3.308 0.117 -0.121 7 (No)

N11 1.716 = 1713 - 0.175 - 7 (No)

N12 | 1714 1.713 0.058 K (No)

N13 1.692 - 1.691 - 0.059

N14 1.708 - 1.707 - 0.059

N15 1.685 - 1.685 -en 0.000

N16 1.680 --- 1.679 — 0.060

N17 1.676 - 1.674 e 0.119

N18 1.692 - 1.690 -—- 0.118

N19 1.701 -—- 1.700 - 0.059

N20 | 1.682 - 1.681 - 0.059

PONY # E # &

CHotline 400-819-5688

www.ponytest.com
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Pony Testing International Group

T.3 #&3) Vibration

TR A W e fAxitds, HEA, #
me Pre-test Aftertest FE T | BETR fik, TR KX
No. Ji b R il Hi e Mass loss | Voltage Whether leakage.

Mass Voltage Mass Voltage (%) loss (%) | venting, disassembly,
2) (V) (2) (V) 35 rupture, fire (Yes/No)

NI 1.713 3.309 1.712 3.308 0.058 0.030 £ (No)

N2 1.697 3.307 1.697 3.307 0.000 0.000 I (No)

N3 1.731 3.312 1.730 3.311 0.058 0.030 % (No)

N4 1.870 3.313 1.669 3.312 0.060 0.030 % (No)

N 1.679 331 1.678 3.311 0.060 0.000 = (No)

N6 1.670 3.309 1.670 3.308 0.000 0.030 % (No)

N7 1.671 3.309 1.671 3.309 0.000 0.000 7 (No)

N8 1.677 3.307 | 1676 3.306 0.060 0.030 x (No)

No | 1703 3.301 | 1.703 3.301 0.000 0.000 | ¥ (No)

NIO | 1.709 3.308 1.708 3.307 0.059 0.030 | 7 (No)

N1l 1.713 - 1.713 - 0.000 - % (No)

NI2 1= 4713 = 1.713 0.000 % (No)

NI3 1.691 1.691 0.000 % (No)
| N4 1.707 - 1.706 0.059 7t (No)

NI5S | 1685 1.684 0.059 '

N16 | 1679 1.678 0.080

N17 | 1674 1.674 0.000

NIS | 1.690 1.689 0.059

NI19 | 1.700 1.699 0.059

N20 | 1.681 1.681 0.000

PONY # 2 ® x
my Testing International Group

OHotline 400-819-5688 WWww.ponviest.com
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T4 il Shock
X AT Mk E Hitss, HES, #
P _Pre-test .Af’ter test TR | BETHR ik, WA K
3 iliy HE 5 i B | Massloss | Voltage Whether leakage,
Mass Voltage Mass Voltage (%) loss (%) | venting, disassembly.
(2) (V) (2) (V) rupture, fire (Yes/No)
N1 1.712 3.308 A=A 3.307 0.058 0.030 | T (No)
N2 1.697 3.307 1.697 3.307 0.000 0.000 | & (No)
N3 1.730 3:311 1.729 3310 0.058 0.030 T (No)
N4 1.669 3:312 1.669 3:312 0.000 0.000 & (No)
N5 1.678 3.311 1.678 3.3 0.000 0.000 & (No)
N6 1.670 3.308 1.669 3.308 0.060 0.000 . (No)
N7 1.671 3.309 1.671 3.308 0.000 0.030 7 (No)
N8 1.676 3.306 1.676 3.305 0.000 0.030 . (No)
N9 1.703 3.301 1.703 3.301 0.000 0.000 & (No)
NI10 | 1.708 3.307 1.707 3.307 0.059 0.000 & (No)
N1 1.713 - 1574 ) - 0.000 == 7 (No)
NI12 173 - 1743 — 0.000 === 7t (No)
NI13 1.691 - 1.691 - 0.000 = Tt (No)
N4 1.706 --- 1.706 - 0.000 5
NI15 1.684 - 1.683 -— 0.059
N16 1.678 - 1.678 -—- 0.000
N17 1.674 - 1.674 — 0.000
N18 1.689 - 1.688 --- 0.059
N19 1.699 1.698 - 0.059
N20 | 1.681 e 1.681 0.000
iE B W o

PONY

CHotline 400-819-5688

Pony Testing Inmernational Group

www.ponviest.com
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T.5 #hE%EES  External short circuit

18 7@ (Page 17 of 18)

N\v phmiy
No. MPIVBORK978147U5 %5 17 i, Jt18

] iR HEME, BHE, BEK
No. Peak temperature ('C) Whether disassembly, rupture, fire (Yes/No)
NI 59.7 F (No)
N2 60.8 7t (No)
N3 59.4 I (No)
N4 59.3 J& (No)
N5 60.0 & (No)
N6 59.5 & (No)
N7 59.8 . (No)
N8 60.7 % (No)
N9 60.6 7 (No)
N10 60.3 & (No)
N1l 57.8 7t (No)
N12 57.6 I (No)
NI3 57.3 7t (No)
N14 57.5 7 (No)
NI5 T -

NI6 57.6

N17 b7

NIS 57.6

N19 BT

N20 57.8

PONY

OHotline 400-819-5688

g B oW o

Pony Testing Intemational Group

www.ponytest.com
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Pony Testing International Group

T.6 HIE Crush

R AT T i AR, EA :

No. Pre-test Voltage (V) Peak temperature ('C) Whether disassembly, fire (Yes/No) \ﬁ
N21 3.306 287 . (No) i
N22 3.304 23.7 7. (No) /
N23 3.309 23.9 & (No)

N24 3.303 240 & (No)

N25 3.305 238 7t (No)

N26 2:732 2319 J& (No)

N27 2.727 236 = 7t (No)

N28 2.731 24.0 7 (No)

N29 2.731 23.9 & (No)

N30 2550 23.9 7t (No)

T.7 iLEFHE  Overcharge
ASIEF Not applicable

T.8 S&#HI/HE  Forced discharge

&Y AT B RS, BX

No. Pre-test Voltage (V) Whether disassembly, fire (Yes/No)

N31 2.732 7 (No)

N32 2.745 F& (No)

N33 2.716 % (No) )
N34 2.730 [
N35 2.726 ’
N30 2.721 4
N37 S7as . = :
N38 2.722 ,
N39 2.737 !
N40 2T

*+xiR B 5% End of report***

PONY 2 B 8 &

CHotline 400-819-3688 www.ponytest.com
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